TEXNIKO AIATPAMMA ANTAAAAKTIKON KINHTHPATB520
BRUSH CUTTER /ENGINE SPARE PARTS LIST FORTB520

TEXNIKO ATATPAMMA ANTAAAAKTIKON —

KINHTHPA TB520
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No MEPITPA®H Part name
1 BIAA Screw M5x12-9.8
2 POAEANA \Washer
3 TPOXAAIA Start Rope Reel
4 2 XOINI Rope
<) EAATHPIO Recoil Spring
6 KAMAKI XEIP/ZAZ Start Cover Assembly
4 XEIPOAABH Start Handle
8 NAKTYAIAI Ring
9 IBIAA Screw M5x20
10 Stand
11 Rubber Cover
12 gasket
13 nut M8
14 Start Claw
15 Start Spring
16 Start Reel
17 Stop ring 4
18 Seal
19 Crank Case
20 gasket
21 bearing 6202/P5
22 crank shaft




No MEPIITPADH Part name
23 SOHNA key 3x13
24 KAPOI pin B5x12
25 AZTIXO rubber washer
26 OANAMOZ L TP/AQY crank case
27 KAAYMA guide cover
28 KAPOI pin B4x10
29 T>XIMOYXA seal
30 BIAA screw M5x30
31 ®TEPQTH fly wheel
32 MAZIMAAI nut M8
33 HAEKTPONIKH coil
34 BIAA bolt M5x20
35 KAAQAIO cord comp.
36 POAEANA washer B
37 EAATHPIO spring
38 >YNAEZMOX expander
39 POAEAA washer
40 BIAA screw pin
41 KAMAKI fan cover
42 BIAA bolt M5x25
43 2YNAETHPAZ clip
44 POYAEMAN bearing
45 ZOANEIA ring
46 MIZTONI piston
A7 MHPOZ piston pin
48 BIAA bolt M5x12
49 EAATHPIO MIZT. piston ring
50 DAATZA gasket
51 KYAINAPOZXZ Cylinder
52 BIAA ScrewM5x20
53 KAMAKI Guide Cover Assembly
54 MMOYZI Spark Plug
55 EAATHPIO Spring
56 KAAYMA Plug Cap
57 MINA cap
58 KAMAKI Cover
59 BIZMA Plug
60 OAATZA Gasket
61 E=ATMIZH Muffler
62 BIAA Bolt
63 MA=IMAAI Nut M6
64 KATAKI EZAT. Muffler Cover
65 OAATZA Admitting Pipe
66 IMOZ Admitting Pipe
67 OAATZA Gasket
68 KAPMIMYPATEP Carburetor Walbro
69 BIAA Screw ST2.9x6.5




No NMEPIMPADH Part name
70 [POAEAA asher 3
21 XEIPIZTHPIO Choke Handle
79 EZQOPYNO Inside Cover
73 EMOPAKTHZ Choke
74 KATAKI Bufler
75 POAENA \Washer 5
76 POAEAA \Washer 5
77 BIAA Screw M5x55
78 PINTPO AEPOZ Filter
79 KAMAKI Inside Cover
30 POAEAA o-washer 3.15x1.8
81 KAMAKI Outside cover
89 BIAA Screw M5x16
83 XEIPOMIZA Starter assembly
84 [PINTPO BENZ. Cleaner Cover
85 >QAHNAKI KAYZ. Fuel Pipe
36 KAMAKI Plug
g7 BAABIAA ZQA. Fuel Pipe
38 AOXEIO KAYZ. Fuel Tank
39 >TANT Stand
90 TAIMA Fuel Tank Lid
01 DOAATZA Gasket
992 EIZOAOZ Inlet
03 EZQT.KAMAKI Inside Cover
04 EZQT.KAMAKI Inside Cover
05 >TOMN TANAZ Chain
06 BIAA Screw M5x25
97 E=0OAOZ Outlet
08 NAKTYAIAI Stop Ring
99 1E32FL.6.2 Tank Cap
100 AOXEIO NAHPEZX Fuel Tank Assembly
101 [PINTPO AEPKIT Air Filter Assembly




SPARE PART BRUSH CUTTERTB520 /FOR ALUMINIUM PIPE

TEXNIKO AIATPAMMA EZAPTHMATON KAAAMIOY ©OAMN/KOY TB520

KAAAMI TB520
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No MEPITPADPH Part name

1 [rQNIAKH Gear case assembly
2 AT DAAEIA Stop ring 26
3 AT DAANEIA Stop ring 10
4 POYAEMAN Bearing 6000 2RS/P5
5 MHNEIO Pinion
6 TAMA Steel cap
7 BIAA Screw M6x20
8 POAEAA Washer 6
9 BIAA Screw M5x12
10 BIAA Bolt M6x12
11 POAEAA Washer 6
12 SOMA TQNIAKHZ Gear case
13 MPO®YNAKTHPAL Safety guard
14 POYAEMAN Bearing 6000/P5
15 KOPQNA Gear
16 NTAMNTOP Gear shaft
17 POYAEMAN Bearing 6002-2RS/P5
18 SOAAEIA Stop ring 32
19 POAENAA Holder A
20 POAENA B Holder B
21 POAENA Washer 10
22 MA=IMAAI Left nu




No MEPIITPADH Part name
23 AZDAAEIA Pin 2x16
24 AIZKOZ Blade
25 [KAAAMI KIT Pipe comp.
26 ANTIAONHTIKO Rubber cover
27 POYAEMAN Oil-bearing
28 NTIZA Driver shaft
29 KAANAMI Pipe
30 ANAPTHPAZ Holder ass’y
31 STHPIFMA Harness clamp
32 NAKTYAIAI Clamp
33 BIAA Screw M5x20
34 MA=ZIMAAI Nut M5
35 XQNI KIT Clutch comp.
36 IKAMMANA Clutch drum comp.
37 AZDANEIA Stop ring 35
38 [POYAEMAN Bearing 6202-2RS/P5
39 NAKTYAIAI Z2TOMM Stop ring 15
40 XQNI Linker
41 ANTIAONHTIKO Rubber cover
42 BIAA Screw M5x25
43 POAENA \Washer 5
44 POAEANA \Washer 5
45 2YNAEZMOZ B Clamp B
46 2YNAEZMOZ A Clamp A
A7 AETHPAZ Wire clamp band
48 ZONH Double harness assembly
49 BIAA Screw M6x40
50 KAMNAKI KATQ Cap, lower
51 ANTIAONHTIKO Rubber washer
52 IKAMAKI MEZAIO Bracket
53 NABH AE=IA Handle
54 XEIPOANABH Grip left
55 KAMAKI ANQ Cap, upper
56 BIAA Screw M6x25
57 AABH Handle
58 XEIPOIKAZO KIT Lever assembly
59 IBIAA Screw ST2.9x13
60 ANIAKOIMNTHZ Button
61 [EAATHPIO Spring
62 SOHNA Clock pin
63 XEIPOAABH Handgrip
64 EAATHPIO Spring
65 KOYTI AEZIO Box, right
66 BIAA Screw ST2.9x18
67 BIAA Screw M5x30
68 NTIZA Cable comp.
69 >2QAHNA Tube




No MNEPITPA®H Part name
70 AIAKOMTHX ON-OFF Stop button comp.
71 XEIPOAABH Handgrip
72 EAATHPIO Spring
73 KOYTI APIZTEPO Box, left
74 KE®AAH MEZINEZAY Nylon cutter head
75 KOYMA Case
76 MAZIMAAI Left nut
77 POAEAA \Washer
78 EAATHPIO Spring
79 KOYBAPIZTPA Cord
80 KTYAIAI Cord holder
81 NIEXTHPIO Platen
82 KAMAKI Cover
83 MIMPAT=O Bracket
84 BIAA Screw m5x30
85 MPO®YNAKTHPAS Safety guard
86 AMAKI \Washer
87 BIAA Screw M5x16
38 BIAA Screw ST4.2x16
89 KATQ MEPOZ MNMPO®. Guard
90 =YPADI Blade
91 NPO®/PAL KIT Guard Assembly
92 MA=IMAAI Nut M6
93 MA=ZIMAAI Nut M6




